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CRANK CASE




A5-NFI-E01 EO1. Bh#i35(CRANKCASE)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| I H B BE TP ATE FHEXLE b5k

1 93540801401 4 E L PIN

2 A10620110000 1 Z i CRANKGCASE LEFT

3 95572232601 1 TCH$t OIL SEAL, TC TYPE

4 92140800001 1 EERE(8%1.6T) WASHER (8%1.6T)

5 90190801202 1 AAM = HEXAGON FLANGE BOLT (M8%*12L)

6 90190605501 4 AAM §E HEXAGON FLANGE BOLT

7 90190606001 2 A RR(Mex60L) FEELE HEXAGON FLANGE BOLT(M6*60L)

8 90190606500 1 A %ﬁ HEXAGON FLANGE BOLT

9 90190608002 2 A R HEXAGON FLANGE BLOT

10 | 90190610001 2 M %ﬁ—ﬁ. G HEXAGON FLANGE BOLT (M6%100L)

11 90181201501 1 AAM -G HEXIGON HEAD BOLT FLANGE

12 92141200006 1 FEE WASHER

13 95572032603 1 TCH i $t(SD19.8)-Z iR OIL SEAL TC TYPE(SD20)

14 | 90190602003 3 AAM  IREM6x20mm—FEG HEXAGON FLANGE BOLT

15_| A10820300000 1 iR EE OIL FILTER COVER

16 95515200000 1 [oF.TF:: O-RING

17 A10820400000 1 SEE S ELEMENT

18 96530600302 1 gﬁgﬁiﬁﬂimom BALL BEARING,DOUBLE SEALED

19 P1062020000 1 %%g BUSH, QUAKEPROOF

20 | 96550152300 1 pr3 NEEDLE BEARING

21 96510620301 1 E % 6203 C3 BALL BEARING

22 96510622200 1 %%%ﬁﬂi DEEP GROOVE BALL BEARING

23 A10610400000 1 Crankcase Gasket

24 | A10610000000S 1 CRANKGCASE, RH

25 C1062240000 1 OIL STRAINER COVER

26 95513100000 1 O RING

27 C1062190000 1 COMPRESSION SPRING

28 G1062180000 1 OIL STRAINER

29 96530600302 1 BALL BEARING,DOUBLE SEALED

30 | 90170813900 2 Stud Bolt

31 90170814600 2 Stud Bolt

32 | AF5846100000 1 IGNITION COIL

33 | AF5846200001 1 COIL CAP COMP.

34 | 90190602701 1 HEXAGON FLANGE BOLT (M6%27L)

36 | A12410310000 1 STARTED MOTOR LINE

38 | A10610800000 1 PLUG OIL




B2 hEE
[H SIDE COVER




A5-NFI-E02 E02. ZZ2=(LH SIDE GOVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| I H B ¥E FHhhXLE FHEXRE b5k

1 C1706280000 1 223 CLAMP

2 G1063110000 1 EEiR FIXING PLATE

3 €1063092000 1 B SPONGE,BREATHER PIPE

4 BF0630300000 1 2L BREATHER PIPE

5 BF0631000000 1 BREHE BREATHER PIPE COMP

6 90190602003 3 AEM  IERM6x20mm-3EG HEXAGON FLANGE BOLT

7 A17060200000 3 8 HOSE CLAMP

8 92270800400 3 R I=(8D*15D%2.5F) CLIP

9 A10631720000 1 Eg‘ EfEAS SOUNDPROFF COVER

10 | A17060010000 9 EE] e SPEGIAL SCREW

11 A10630110000 1 k5= LH., SIDE COVER

12| A10630200000 1 EAZED GASKET LEFT COVER

13 96530600400 1 SHEREHHE DEEP GROOVE BALL BEAG. TWO SEAL




ES RESE. SEE

CYLINDER HEAD. CYLINDER HEAD COWVER




A5-NFI-E03 E03. ;R #TEE(CYLINDER HEAD)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| I H B BE FHhhXLTE BHEYRE b5k

1 A10711000000 1 AEESHES CYLINDER HEAD COVER ASY.

2 A10711200000 1 A BE =45 PACKING,CYL HEAD GOVER

3 A10711100000 1 SEEE Head Cover

4 A10715600000 1 ﬂhigﬁﬁﬁﬁ Packing, Cyl. PCV Cover

5 A10715700000 1 HRERIREH oil purge plate Plain Washer

6 90050501001 3 +-F{E W EE 2R AR ET(M5*10L) CR ROUND HD MACHINE SCREW

7 F30715420000 1 HEER oil purge plate

8 90190502000 4 AN %12 HEXAGON SCOKET SCREW

9 90210602000 4 AEEREFIER HEXAGON SCOKET SCREW

10 _| 90190610001 2 RAM -G HEXAGON FLANGE BOLT (M6*100L)

11 93541001401 2 St (10x14) LOCK PIN(10%14)

12_|_A10715300000 1 ;mi%&% CYL., Head Cover

13 A50713000000 2 E R Valve Inlet

14 | _A50712000000 2 E Valve Exhaust

17 A10714500000 4 FIFhE(ERS) SEAL VALVE STEM A107A4500000

18 | A10714700000 4 EAR2E WASHER, Valve

19 | A50714100000 4 EE VALVE SPRING

20 | A10714400000 4 ErEERE RETAINER VALVE SPRING

21| _A10714300000 8 M COTTER VALVE

22 | 90170606300 2 E‘E%ﬁ STUD BOLT

23 A10230100000 1 Pess Thermostat

24 A10230500000 1 5[ EE%E(* ) Temperature sensor




ES RESE. SEE

CYLINDER HEAD. CYLINDER HEAD COWVER




A5-NFI-E03 E03. ;R #TEE(CYLINDER HEAD)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
RN SR BE FhhxsE EHEXLTE b5k

25 | F322B0000001 1 K& EE(CRIE)ER# 5 SPARK PLUG CRIE

26 F30730110000 1 ™ o S SR U CAMSHAET SPROCKET

27 F3071550000 1 HesmiE ROTATING DISC

28 92140800012 1 S £08(8.4D*24D*1.8T)-G PLANE WASHER

29 90190801800 1 A R (M8*18L) HEXAGON FLANGE BOLT

30 90190601207 1 AN BEEG HEXAGON FLANGE BOLT(M6*1.0P*12L)

31 A10730610000 1 Retainer, Cam Shaft

32 A50710120000 1 SHLEE HEAD COMP. ,CYLINDER

32 A50710130000 1 ﬁﬂ% HEAD COMP. ,CYLINDER

33 90170804000 2 STUD BOLT

34 | A50710700000 1 SEESR Gasket, Cyl. Head

35 92040800000 4 AN IRi'E ERE B HEXAGON FLANGE NUT

36 92140800000 4 T E(8.4D*17D*1.6T) PLAIN WASHER

37 A10230200000 1 = COVER,THERMOSTAT

38 A10730010001 1 ] AR(TPIEhZK) CAM SHAFT ASSY

39 90190602003 2 Ay =T 2M6x20mm-§EG HEXAGON FLANGE BOLT

40 A10720500000 2 B SHAFT.ROCKER ARM

41 A50720300000 1 1 B 9 # & In. Valve Rocker Arm Comp.

42 A10720400000 1 al & Ex. Valve Rocker Arm Comp.

44 F70230600000 1 RN ER AR BLEEDER ASSY

45 A50710030020 1 SEEEHA S COYLY., HEAD COMP NO.13+14+17+18+19+20+21

45 A50710040020 1 SAEEHE COYLY., HEAD COMP NO.13+14+17+18+19+20+21




E4 SAL, iE2E | dhirsdea

CYLIDER , PISTON, CHANKSHAFT




10 A50640100000

Cylinder

A5-NFI-E04 E04. fi#fi(CRANKSHAFT)
NO. Part No. QTY PART NAME PART NAME SPECIFICATION
REXE] FHRE BE =R E FHEXLTE bikid
1 A506F5010000 FHR 475 B 48 A CRANK SHAFT ASSY.
2 95511000002 OWE O-RING
3 C70611000000 BRI (55 5) ROLLER BEARING
4 G1067151000 K GLIP, PISTON PIN
5 C50671110000 EE PISTON PIN
6 G70621000001 b3 SPECIAL BALL BEARING
7 93541001401 ELSE (10%14) LOCK PIN (10%14)
8 G5066130000 FrREE TIMING SPROCKET
9 A10724800000 Eﬁﬁ%ﬂn BB Gasket, Chain Adjuster
kil

11 A10725000000

CHAIN ADJUSTER COMP.

12 90190602003

A
AR E
A BEEM6x20mm-FEG

HEXAGON FLANGE BOLT

13 A10641100000

AEEH

GASKET, CYLINDER

14 | A50673100000 EER (1) Piston Ring (Top)

15 | A50673200000 EER (2) Piston Ring Second

16| A50674000000 FHEEA OIL SCRAPER RING COMP.

17_| 10724700001 BiEEs GUIDE COMP_CAM CHAIN

18| A50670110000 HE(057.4) PISTON

19 | A10724400000 BRIERLN1T Tensioner, Cam Chain

20 | F3072460000 o R B S CAM GHAIN

21 A10661400000 WhEER Oil Pump Sprocket

22 | G1072490000 L H R R4 SCREW ASSY, TIMING CHAIN TENSIONER

23 A52630600001

ISC system

24 90070600600

] -
BRI IER
+F 18 W EE 3R 4T

CR TRUSS HEAD TAPPING SCREW

25 A50665020000

ot [t e |tk |k | | e f ot f o [N |t |t |t |t [N [t [t [N [t |t |t

CRANK SHAFT ASSY.

7L THE




ES Anhimfas

RIGHT CRANKCASE

COVER

15




A5-NFI-E05 E05. & Eh#iF5(RIGHT CRANKCASE GOVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| EHHE BRI BE FhhxaE FHEXRE b5k

1 A106S0007V00 1 AihanEE4E@ HiR) EIR CRANKCASE COVER CORP ,RH ,PLAIN

2 93540801400 4 TELTIER LOCK PIN

3 A10680117V00 1 A EE HE) COVER, R. CRANKCASE

4 92162000000 1 CEMEFLA) RETAINING RING C TYPE

5 95571020500 1 TC #im#t Oil Sealtc Type

6 92141200014 1 SEEAE(12.1D%20D*1T) PLANE WAHER

7 95581224600 1 SCEIE £f(12%24%6) SC OIL SEAL

8 A10210200000 1 KZEHh PUMP SHAFT

9 G1061070000 1 HEE OIL PLUG

10 | A10640300000 1 AKEE PLUG,WATER

11 A50210500000 1 &;%%iﬁﬂﬁ MECHANICAL SEAL

12 A10680200000 1 Hih ERH Gasket Rh. CrankCase Cover

13 | _A10681110000 1 #mREA S GAUGE.OIL LEVEL COMP.

14 | 95511600002 1 ORITE(15.8D%2.4) O Ring

15_| 90190604001 1 A IR HEXAGON FLANGE BOLT (M6*40L)

16 | A17060300000 2 H&iﬁ_ﬁ(m 3.5 HOSE CLIP

17_| 90190501201 1 AAM R HEXAGON FLANGE BOLT (M5%12L)

18 | 92140500018 1 SFﬂggs 3D*9D*t 153 WASHER. FLAT

19 | 90190603001 3 A 1R (M6*30L)-EG HEXAGON FLANGE BOLT (M6%30L)

20 | A17060300002 2 PR EH(020) HOSE CLIP

21 F70680410000 1 35 E-3 Cap Tappet Adjusting Hole

22 | A10210810000 1 HEKEQ)-KFEEZEEHE PIPE(2)

23 | A15010100000 2 KRHKECKRERESER) WATER PUMP OUTLET HOSE

24 | A10210600000 1 KE=HH PACKING,WATER PUMP COVER

25 | A10210300000 1 KRERE) il IMPELLER

26 | A10210406D00 1 KEEGEEE) COVERWATER PUMP




E6 85 AR
INJECTION SYSTEM




A5-NFI-E06 E06. M5 R R (NJECTION)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| EHHE BRI BE xR E FHEXLE b5k

1 A52630220002 1 AN THROTTLE BODY

2 J32630300000 1 BhH/ EREAIS PRESSURE/TEMPERTURE SENSOR

3 F72630400000 1 REFA 47 & RRAIES THROTTLE POSITION SENSOR

4 C05630T35A 1 BE GASKET

5 W11350TF7B 1 [FE73 SCREW

6 W11300TF7A 1 [ SCREW

7 A12613200000 1 8 ImBAH Insulator Carb. Gasket

8 A12613010000 1 {Eh24 HE INSULATOR COMP., CARB

9 A12612000000 1 HEE INJECTOR ASSY.

10 [ A12610100001 1 1 = INTAKE MAINFOLD

11 A12612200000 1 IEEEE INJECTOR CAP

14 | A12610610000 1 &3 CLAMP

15 ES706020000 2 e WIRE CLIP

16 90190601207 1 AT § HEXAGON FLANGE BOLT(M6%*1.0P*12L)

17 | 92040600000 2 A #RIE(M6*1.0P) HEXAGON FLANGE NUT (M6*1.0P)




E/ BBERS
DUIVEN PULLEY




30 A11234300001

31 A11230000001

CLUTCH SPRING #8&

979FF125mm ASF050487H\ i ~ k¥

*&E‘ﬁﬁ&%iﬁ HRARNELEHES

32 921414000000

DRIVEN PULLEY CLUTCHOUTER ASS'Y

939F1%125mm ASF050487 5 ~*¥*

T

WASHER

A5-NFI-E07 EO7. CVT{ZEi(DRIVEN PULLEY)
NO. Part No. QTY PART NAME PART NAME SPEGIFICATION
| HE FHHE BE _EHPXLEE SHEXLE Ak

1 A11237000000 1 HEEETRES BELT PULLEY COMP., DRIVEN FACE 4597 & 130mm sk~ A5F05047E T

1 A11237000001 1 HENEERGRES BELT PULLEY COMP., DRIVEN FACE 459F % 125mm ASF050487) 5~k

2 P11234100001 1 FRUR IS NUT,SPECIAL

3 A11236000000 1 g & PLATE ASSY., DRIVE H59F B 130mm *kk~ ASF05047TET

3 A11236000001 1 EEiREE PLATE ASSY., DRIVE 959F & 125mm A5F05048H\ 5 ~ 44k

4 A11210600000 1 EShE DRIVE FACE

5 92041200002 1 /\ﬁnﬂn ERiE HEXAGON FLANGE NUT

6 92141200005 1 EEE WASHER

7 A11210500000 1 %iﬁ%@]ﬁi‘*ﬂ BOSS DRIVER FAGE

8 A11220000000 X Be & 1 E L V BELT A112202NFOT~ZE &

8 A112202NFO01 1 v&&% [NV RNTTS

9 F31233300001 1 A COLLAR SPRING

10 | P01235210001 1 HEDmEE SPRING,DRIVEN FACE

11 C11235300001 1 BHERD COLLAR SEAT

12| 95513700002 2 oY1} O TYPE TYPE

13 95593441401 2 GRSt OIL SEAL , G TYPE

14 | C11232500001 3 BE BUSH

15 | C11232400001 3 WEM PIN.GUIDE

16 | A11232100000 1 EHEENEAEEE BODY COMP., DRIVEN FACE

17 96520690200 1 Eﬁ;ﬁﬁgiﬁ&mﬁc DEEP GROOVE BALL BEAR ONE SEAL

18 | 92162800002 1 AR RETAINING RING—-C TYPE

19 | A11231100000 1 #&Eﬁﬁ*ﬁ! & BODY COMP., DRIVEN FACE

20 | 96550222900 1 R et EhAK[22%29%18mm] NEEDLE BEARING

21 C71235100000 1 HEBRNEAEES OUTER BODY COMP. CLUTCH 559F%130mm **k~ ABF05047%E C

21 G11235100001 1 HEFINEREES OUTER BODY COMP. CLUTCH 4597 125mm ASF050487hN 5 ~ sk

22 | 92021200002 1 A REMI2) NUT

23 | A11411100000 1 WMEAEE BEARING BUSH

24 | 95511800002 2 ofis® O-RING

25 | A11211000000 1 EEERBmEE MOVABLE DRIVE FACE

26 | C11213100001 1 5 PAMP PLATE

27 | J312A3200000 1 BB SLIDE PIEGE J31213200000 X 3@t 185

28 | C5066051000 1 REEE SPACE BUSH

29 C112A2000004 1 SR FHE02g) WEIGHT ROLLER ASSY C11212000004 X 6@tk 185

30 | A11234300000 3 zﬁA EE CLUTCH SPRING ®f& 5597 130mm **+*x~ A5F05047E T
3
1
1

979F B 125mmIfEF A5F050487HN 5 ~ *x*




E8 HEH
GENERATOR




A5-NFI-E08 E08. Z¥ E#(GENERATOR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| I H BRI BE TP ATE FHEXRE b5k

1 A12210210000 1 FHE STATOR COMP

2 92110500000 2 ] g SPRING LOCK WASHER

3 90190501201 2 NEAM iR HEXAGON FLANGE BOLT (M5*12L)

4 90190603001 3 AEM %ﬁgme*sou—ﬁ. G HEXAGON FLANGE BOLT (M6*30L)

5 90210802004 3 AR ER(ERME) HEX SOCKET HD BOLT.

6 A12210100000 1 R FLYWHEEL GOMP

6 A12210120000 1 i) FLYWHEEL COMP

7 A12431000000 1 EALE 1 (0] ONEWAY CLUTCH

8 C72431120001 1 %ﬁ Auter race

9 A12440000000 1 B S R eRE S GEAR COMP.STARTING CLUTCH

9 A12440010000 1 EEHSREGHE GEAR COMP.STARTING CLUTCH

10 | 92041200002 1 ﬁ%ﬂu EEEE HEXAGON FLANGE NUT

11 A12210000000 1 A.C.G COMP.

11 A12210030000 1 A.C.G COMP.

12| 92141200005 1 WASHER

13| ES706020000 1 WIRE CLIP




£Y BENSE. KIEE

STARTING MOTCOR. OTL PUMP




A5-NFI-E09 E09. EXENZA#M(STARTING MOTOR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| EHHE FHREE BE =R E FHEXLE bikid

1 A10810000000 1 SRR Oil Pump Ass'y

2 A10812200000 1 SHZRER GHAIN,OIL PUMP

3 A5241000000 1 EEEEHE MOTOR ASSY STARTER

4 95512400002 1 oOWE O RING

5 90190602201 2 AAM FR(G) HEXAGON FLANGE BOLT

6 E1681030000 1 d oA P E IR PAN BOLT WITH WASHER

7 A10812300000 1 H#h 2 Rk PLATE

8 90100602900 2 +FiE P BB IRET(M6*29L) TAPPING SCREW

9 C70810300000 1 AR EeEiE SPROCKET, OIL PUMP DRIVEN

10 | 92141000015 1 SESAE (10%1.5) WASHER

11 92180800000 1 EZ11Z (840.8T) RETAINING RING E TYPE

12| 92171000000 2 G CLIP

13 A12420400000 1 Shaft, Startet Reduction Gear

14 A12420100000 1 Reduction gear

15 | 93560301400 1 PIN
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A5-NFI-E10 E10. {HE)E =(GEARBOX)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
REXE] SRS BE FHPXAE FHEXLE b5k

1 A11413000000 1 iR REiES Final Gear Assy.

2 A11410117V00 1 B fa = (B A ER) TRANSMISSION GOVER

3 92141500009 1 mi%u 5.4D*39.8D*1.2T) Plane Washer

4 A11410200000 1 =8 Trans Cover Gasket

5 A11411000000 1 EEEhi GEAR PRIMARY DRIVE

6 93541001401 2 ELIEE (10%14) LOCK PIN (10%14)

7 95573245700 1 TCE 3¢ TC OIL SEAL

8 96510630100 1 b3 DEEP GROOVE BALL BEARING

9 96510600200 1 R EE A DEEP GROOVE BALL BEARING

10 | 96530620500 1 b3 BALL BEARING, DOUBLE SEALED

11 92165200000 1 CENE (LA Retaining Ring-C Type

12 | 90190804501 2 AAM IR HEXAGON FLANGE BOLT (M8*45L)

13 90190803502 5 AAM  F1EM8x35mm-EEG Hexangon Flange Bolt

14 | P1062150000 1 R OIL BOLT

15 | A11412000000 1 EAGHE MAIN AXLE ASSY.

16| 95511300001 1 oWE O RING

17_|_A11412300000 1 BREERE DISC SPRING WASHER




E1T ZREF=#HE
AIR CLEANER COMP




A5-NFI-E11 E11. 22 5,5 /W a(AIRGLEANER ASSEMBLY )

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| I H BRI BE FTHPXATE FHEXRE b5k

1 A12620020001 1 ERIEFRASGHR AIR CLEANER COMP

2 90190603503 2 A M6+*35L)-§EG HEXAGON FLANGE BOLT(M6*35L)

3 92140600005 2 S E(6.4D*13D*1T) WASHER (6.4D*13D*1T)

4 90150502501 8 7 GC-R TRUSS HD.TAPPING SCREW

6 A12621400000 1 KA PLATE

7 A12620300000 1 S ELEMENT

8 A50711500000 1 BRE B) TUBE (B),CYL

9 92221100001 4 R Bx CLIP

10 F72630700000 1 BRI ss A Canister purge valve

11 A50711400001 1 BEREA TUBE (A).CYL

12| A52630600001 1 BRI AR SE ISC system

13| A10711900000 1 BREAE TUBE CYL., COMP.

14 | A12620400000 2 ES2E ELEMENT PACKING

15 | A12623810000 1 FEEEIR(44x7.5 FEFHL) CLIP (44x7.5 LOCATING)

16| A126B0110001 1 F R A mAEHE(G S AIR CLEANER ASSY

17_| _A126B0200000 1 FH bk S AIR CLEANER ASSY

18 | 92370600003 1 UBEE BRACKET NUT

19 | 92240007800 1 38 45 WIRE CLIP

20 F72630800000 1 BEEHEEE ISC RUBBER HOLDER




E12 HERE
MUFFLER




A5-NFI-E12 E12. BF & ®(MUFFLER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
|15 H TR BE TP ATE FHEXRE b5k

1 18292F3E0000 6 7] (t:3mm) PACKING,PROTECTOR(t:3mm)

2 490387068G5 6 15 COLLAR

3 18320F3E0000 6 BEER RUBBER,PKG PROTR

4 92050800006 2 REEHRIEERESE DOMED CAP NUT

5 418292SA19000 6 7] (t:2mm) PACKING,PROTECTOR(:2mm)

6 90110KEB9000 6 =+ °F [E A bt 2 B iR 2 (M6%22) SCREW(M6%22)

7 A12810100001 1 fREiR-HOT(&§258) HEAT PROTECTOR

8 A128A0020001 1 CHESRER 8 MUFFLER ASSY

9 A12810200000 1 Etﬁ“‘ﬂ)—*. (REHE) PACKING.MUFFLER

10 | 92140800000 3 £ [E((8.4D%17D*1.6T) PLAIN WASHER

11 92110800000 3 #gﬂl(so*mo*z 2T) SPRING WASHER(8D*14D*2.2T)

12 90190805001 3 AEM R (EK) HEXAGON FLANGE BOLT (M8*50L)

13| A12812100000 1 O2R:5N3% 02 SENSOR

14 | A12810500001 1 AR E R (& EE5E) HEAT PROTECTOR




E12 iHE#8 Special Edition
MUFFLER




A5-NFI-E12 E12. B B(MUFFLER) Special Edition

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
|15 H TR BE TP aE FHEXRE b5k

1 18292F3E0000 6 A 5 E 5 (t:3mm) PACKING,PROTECTOR(t:3mm)

2 490387068G5 2 E15 COLLAR

3 18320F3E0000 6 FEES RUBBER,PKG PROTR

4 92050800006 2 ANAERIRIEEIFESHE DOMED CAP NUT

5 418292SA19000 6 B E F (t:2mm) PACKING,PROTECTOR(:2mm)

6 90110LHD89000 4 =+ °F [E A bt 2 B iR 2 (M6%22) SCREW(M6%*22)

7 A12810110001 1 ﬁmﬁ HOT(&§&5H) HEAT PROTECTOR

8 A52810000004 1 HE R - MUFFLER ASSY

9 A12810200000 1 Etﬁ“‘ﬂ)—*. (REHE) PACKING.MUFFLER

10 | 92140800000 3 E.B(8.4D*17D*1.6T) PLAIN WASHER

11 92110800000 3 #gﬂl(so*mo*z 2T) SPRING WASHER(8D*14D*2.2T)

12 | 90190804501 3 REM iR HEXAGON FLANGE BOLT (M8*45L)

13 A12812100000 1 O2/%4NgE Oxygen Sensor

14 | A12810500001 1 AP E R (& 8E5E) HEAT PROTECTOR

15 | 4CW1E476600 4 (R HEAT PROTECTOR Washer

16 SA1E47660000 2 EHEEE SPRING WASHER

17 18291LKG29000 2 BE COLLAR M6

18 A52812006E01 1 i 24 1 B 2= - Oh B HEAT PROTECTOR COVER Special Edition

19 18291SA59000 2 BE COLLAR M6

20 | 18293K3A0000 2 AHRETF(.6mm) PACKING,PROTECTOR(1.6mm)

21 90110SA59000 2 =+ =F W sE it 2 iR 4R (M6%27) SCREW(M6%*27)







A5-NFI-E13 E13. Z#i(REAR WHEEL)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
|15 H BRI ¥E FHhhXLE FHEXRE b5k

1 90200602001 4 HREIRIE BOLT WITH WASHER

2 M2403720000 1 4 2 (B) CLAMP,BRAKE HOSE(B)

3 A16340006500 1 #LIRGEE) REAR FENDER

4 M2701050000 1 BREWIS E) PLASTIC PLUG

5 92011600000 1 UZIgiE U TYPE SPRING NUT

6 92141600002 1 EHE(16.2%23%2.5) PLANE WASHER

7 92163500000 1 CENE RETAINING RING C TYPE

8 96530600300 1 SHEREGHE BALL BEARING, DOUBLE SEALED

9 A14068307700 1 HEEEERR) REAR FORK

10 | AF4068400000 1 BUSH

11 90190805001 2 AEM IR (ER) HEXAGON FLANGE BOLT (M8*50L)

12 | 95602535700 1 ESEES KC OIL SEAL

13| P1062020000 1 BhEEE BUSH, QUAKEPROOF

14 BF4036100002 1 A B A CLAMP, BRAKE HOSE

15 90190601207 2 AN IRPEG HEXAGON FLANGE BOLT(M6%*1.0P*12L)

16 M24068000001 1 % S E i iR (M2-200) DISK,REAR BRAKE

17 C1403510000 5 BT 2X B AR IR SR (M8*1.25P*24L) SCREW, FR BRAKE DISK(M8%1.25P*24L)

18 | AF4066001NOO 1 1% S5 HE 2% (Bh M HT) REAR BRAKE CALIPER

19 | AF4061012300 1 BBE(12” 25x24x1) BES WHEEL COMP,REAR 12”

20 90190802601 2 AAM R (NylokBTER Hexagon Flange Bolt

21 G5407300000 1 BHmEER 130/70-12 Fi5 TIRE ASSY,RR MAXXIS

21 AF40G3200000 1 HRpaE AL 130/70-12 Fh4 TIRE ASSY,RR CHENG SHIN TIRE

22 | AF4067000000 1 BE R E TR BRAKE CALIPER BRAKET

23 90190802601 2 AAM R (NylokBhER) Hexagon Flange Bolt

24 | AF40F1000000 1 SE FHSNREA)RS X2 REAR PAD ASS'Y

25 | M240F0300006 2 REAR BRAKE PISTON OIL SEAL

26 | M240F0400006 2 fEERE REAR BRAKE PISTON DUST SEAL

27 | M240F0500006 2 B REAR BRAKE PISTON

28 | AF40F1300000 1 RE! R PIN

29 AF40F 1200000 1 o iR PAD PIN

30 | AF40F1100000 1 E SPRING

31 P140B3300001 1 KE VALVE LE

31 J34023300001 1 SFE VALVE AN —FE




| PABFTEE HERFE
— COVER FR&RR.HAMOLE BAR.

2




A5-NFI-FO1 FO1. FMIBF Rl = 7:TF]1E_E(COVER FR.RR HANDLE BAR)

NO. Part No. PART NAME PART NAME SPECIFICATION
|15 H SR FHRXLTE BHEYEE bikid

1 AF5460010001 EEFEmRRG V5 LH HAFT SWITCH ASSY

2 92370500003 UZ B AZ {5 (M5) U TYPE SPRING NUT

3 AF5480010001 HiEF Eﬁ@ﬁﬁz(h‘wa) RH HAFT SWITCH ASSY

4 90110401200 SRR EE B R ET(M4*121) CR PAN HD TAPPING SC

5 90130301001 P4 8 58 5 TR ET CR PAN HD TAPPING SCREW

6 90130501401 --+E@.ﬂ§&ﬂ§ﬂ (M5*14L)-5EG G-R RECESS PAN HD. TAPPING

7 AF6120026002 D) HANDLE BAR ASSY.

8 AF7010500000 BUSH, HEAD LIGHT

9 92061000005 (M10*1 .25P)-%G HEXAGON FLANGE NUT

10 92370300002

11 AF6130006301

11 AF6130006E01

11 AF6130007101

k) SPRING NUT U-TYPE
ﬁnmuauwv'm HANDLE COVER FRONT
HHIBFERIEG—F) HANDLE COVER FRONT Special Edition
75ra1 sr:*ﬁ%(;wm HANDLE COVER FRONT

12 AF6140006501

HANDLE COVER,REAR

13 90040601600

--HE ﬁ'ggﬁ BRET(M6*16L)

CR PAN HD MACHINE SCREW(M6%*16L

14 92140600018

7

F

WASHER

15 90191005002

< rﬂl IR 42(M10%1.25P*50L)

\I 2]

HEXAGON FLANGE BOLT (M10%1.25P*50L)

16 C1612011000

SCREW WASHER

17 90190601502

"(ﬂ gﬂg(meﬂ 5L)EEER)

HEXAGON FLANGE BOLT(M6%15L)

18 AF7060900000

—LN_L_L_L_L—L—L—L—LN_LN—L\]NN—LQ—Kﬁ
Ill

{EFRTZ=E ERER

FRAME PLANK,HANDLE COVER UPER




W
SPEEDOMETER

F2




A5-NFI-F02 F02. f&$%(SPEEDOMETER)
NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| I H BRI BE FHhhXLE FTHEXLE b5k
1 AF5610010005 1 &SR 58 B (iR && I K )AF—-150 SPEEDOMETER ASSY.
1 AF5610020005 1 Pl 6% 12 ol (& AF-150 SPEEDOMETER ASSY.
2 90110401200 4 +$ﬁ§ﬁ%EI&§ﬂ(m4ﬂzL) CR PAN HD TAPPING SC
3 AF56A0510000 1 =F [3] electronic speed sensor
4 AF56A0300005 1 sk L= SPEEDOMETER TOP COVER
5 AF56A0100005 1 = SPEEDOMETER COVER
6 AF56A0400000 1 sk SPEEDOMETER COVER




B EBE AN

E3  CABLE SWITCH.BACK MIRRGR

16

\15

~16
15

15




A5-NFI-F03 F03. E# B

(CABLE SWITCH MIRROR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
|15 H BHRE BE TP ATE FHEXRE b5k

1 AF6160000002 1 HEEBR BACK MIRROR COMP

2 AF61F0100002 1 ®BEE(E) LH BACK MIRROR COMP

3 AF61F0200002 1 ®BHEBEEH) RH BACK MIRROR COMP

4 AF6120300000 1 BEiFFHREER) SHOCKPROOF ASSY.(R)

5 AF5420000000 1 RiEN@ GRIP ASSY, RH

6 AF5446100001 1 nhaE BE(h K iR) CABLE THROT ,BRACKET

7 AF5446000000 1 IAERERL CABLE ASSY,THROT

8 BA4030000000 1 RIZAERT FRT BREAKE MASTER CYLINDER

9 P140G130000 2 ik SCREW

10 M240C1300000 2 SHEE CAP,RESERVOIR

11 P140C250000 2 PR H R INNER BOLT

12 P140G240000 1 ZEE BRACKET,MASTER CYLINDER

13| P140G220000 1 Rz BOLT

14 | BA40C0100000 1 FA SHAFT

15 | 92141000018 8 ZAMEE](10.2D*15D*1.5T) PLAIN WASHER

16 P14038110000 4 A5 B IR AR JOINT BOLT,BRAKE HOSE

17 | AF4036010000 1 RIS B FRBRAKE FLUID HOSE GOMP

18 | BA4063000000 1 ok E Rz REAR BRAKE MASTER CYLINDER

19 | P140G130000 2 SCREW

20 | P140C250000 2 PR R INNER BOLT

21 AF4037000001 1 #EHEHEBRMEHTE) REAR BRAKE FLUID HOSE COMP.

22 | AF5410000000 1 EREIDER GRIP ASSY, LH

23 | AF6120200000 1 hESFHEEE) SHOGKPROOF ASSY.(L)

24 | M25480300000 1 % il STOP LIGHT SWITCH

25 | P140C230000 2 [ FLANGE NUT

28 | M240C1500000 2 AL DIAPHRAGM

29 | M240G1400000 2 MEMBRANE PLANK

30 | AF6160100000 1 iR R R DRIVING MIRROR JOIN POLE (L)

31 AF6160200000 1 ARG EER DRIVING MIRROR JOIN POLE (R)

32 | 90050501202 1 24 SCREW ARYMVICARYVT-T NV EBEET 5R5Ya
33 | M240G9940000 2 KEER FR RR MASTER CYLINDER SERVICE ASSY EARVE 11mm




F4 W03 87 TisUE . it i
FRONT FORK.FR FENDER

#118$0ORICe 0108
OHRTEENET,




A5-NFI-F04 FO04. Bj X Hil

JER AL

(FRONT FORK FR. FENDER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| I H BHRE BE _ FHXEE FHEXRE b5k

2 E1444040000 1 B i Ry FR AR 0 STEERING SHAFT LOCK NUT

3 E1444050000 1 L R EIeRiE UPPER RING-SHAPE NUT

4 96630340400 1 U R AR (5/327) BALL BEARING CAGE(5/32")

5 C1443020000 1 J:m E UPPER BEARING CAGE

6 G1443011000 1 LOWER BEARING CAGE

7 96630380600 1 m@ﬂ(vw BALL BEARING CAGE(1/47)

8 C144G150000 1 THRNA INNER BEARING CAGE

9 C144C140000 1 EE DUSTPROOF COVER

10 | G144C130000 1 i GASKET

11| AF4430100000 1 =ABHE UNDER BRACKET ASSY. 89.10BDRBRITIEHFET

12 | AF4430206D00 1 ENEHEEE) LEFT OUTERTUBE ASSY.

13 | AF4430306D00 1 AN EHEE) RIGHT OUTERTUBE ASSY.

14 | BF7062900000 1 B ZF30R) FIXED PLATE

15 | ES706020000 2 sk WIRE CLIP

16| AF6330006500 1 Bl AR ERGER) FENDER FR. INNER

17 | 92370500003 2 UZBEFIZIE(MS) U TYPE SPRING NUT

18 | 90190601502 1 73 M IRAE (M6 1 5L ) (HE S &%) HEXAGON FLANGE BOLT(M6%*15L)

19 AF6320006300 1 AL ERG59H) FRONT FENDER

19 | AF6320007100 1 B £ ERGEDMH) FRONT FENDER

19 AF6320006E00 1 i1+ BRGh—H") FRONT FENDER Special Edition

20 | 90050601500 4 4+ P15 []5E B R C-R_PAN HD MACHINE SCREW

21 92140600018 4 TEE WASHER

22 AF7010100000 1 mﬁﬂ(ﬁuiﬁﬁ) WATERPROOF GUSHION

23 BA4036100000 1 BEHE CLAMP, BRAKE HOSE

24 | 90190601502 1 RE rﬂn%mﬁ(Me*wL)(ﬁEﬁ) HEXAGON FLANGE BOLT(M6%*15L)

25 | 90130501401 2 +F#E[E5E 5 HIRET(M5*14L)-5BG C-R RECESS PAN HD. TAPPING

26 NA 2 B R IRE BOLT NA

27 | 90190805002 4 A MR IR HEXAGON FLANGE BOLT

28 AF7061110000 1 IESRE IR electronic speed sensor CLIP

29 BA5440100000 1 [T LS electronic speed sensor CLIP

30 | AF44C0600000 2 HEE FRONT FORK OIL SEAL

31 AF44C0700000 2 BER FRONT FORK DUST SEAL




FS wi. mme.
TIRE.FRT WHEEL.FRT CALIPER.




A5-NFI-FO05 FO05.

B B o

(TIRE FR. WHEEL FR. CALIPER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
|15 H BHRE BE TP ATE FHEXRE b5k

1 BA4025000000 1 Bil AXLE FR. WHEEL

2 P1401010000 1 Gl SPACER

3 96520620100 2 B R Bk e A (6201U) ONE SHIELD BALL BEARING 96520620101

4 BA4024000000 1 Dl k= SPACER

5 C1403510000 5 BT 2X B AR IR SR (M8*1.25P*24L) SCREW, FR BRAKE DISK(M8%1.25P*24L)

6 BA4035000000 1 HTeXE R BB (E#8)0245,PCD100 DISC,FRONT BRAKE AF4035000001

7 BA4011007700 1 RismEES(12")EKRE FRONT WHEEL ASSY (127)

8 95572235700 1 TCEHH OIL SEAL, TC TYPE

9 €540B3200002 1 BHpA 110/70-12 TIRE 110/70-12 MAXXIS

9 AF40B3200000 1 8R4 110/70-12 TIRE 110/70~12 CHENG SHIN TIRE
10 _| P140B3300001 1 Al ] VALVE L&

10 | J34023300001 1 EAml ] VALVE Rb—FE!

11 P15660050000 1 TR SR A iR 42 AL METER GEAR ASSY

12 | 92061200001 1 BEEEE LOCK NUT

13 BA4033001N0O0 1 RISRE A R) FRT BRAKE CLIPPER

14 | BA4033200000 1 S E B E R BRAKE CLIPPER FIXED PLATE

16 | ©240C2300000 1 SE AR 5N BRAKE PAD COMP

17 _| G140C030000 2 S E FRONT BRAKE PISTON OIL SEAL

18 | ©140C040000 2 HER FRONT BRAKE PISTON DUST SEAL

19 C140G141000 2 KEAH PAD PIN BOLT




F6 EEE. MRS M TE

WNDSHIELD.FRT INNER COVER.COVER,FRT LOWER.




A5-NFI-F06 F06. JEJAHR Bl BETE /5 [M=(WINDSHIELD INNER GOVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| EHHE FHREE ¥E TP ATE FHEXRE bikid

1 AF7010200000 1 [CEF] Rubber Mat

2 90130501401 23 Mﬂ(ms*mu $EG GC-R RECESS PAN HD. TAPPING

3 92370500003 11 UREEE U TYPE SPRING NUT

4 AF6210206500 1 BT A, FRONT COVER, RADIATOR ASSY

5 AF6210106501 1 #‘Eﬁlﬁgmﬁ GER) WIND SHIELD AIR DEFLECTOR

6 AF6210026301 1 B ER(A8)997'399) WIND SHIELD

6 AF6210026E01 1 EREEG-T) WIND SHIELD Special Edition

6 AF6210027101 1 BRI WIND SHIELD

7 AF6210406300 1 #Em%gﬁ(mm 799 WIND SHIELD COVER Special Edition

7 AF6210407D00 1 =0 %) WIND SHIELD COVER B{EE f74F

7 AF6210407R00 1 EREHERYM L) WIND SHIELD COVER BHFEf 79599

8 AF6010300000 1 PGO PGO STICKER

9 AF6230406500 1 ﬂu7kn§§(ﬁ§) WATERING CAP COVER

10 | AF6230206500 1 Bl =fh= ) FRONT LNNER GOVER

11 M2701010000 4 ; PUSH RIVET

12 | BF7010100001 1 Bl FRONT HOOK

13| AF6230316500 1 FRONT LNNER COVER, AIR INLET LH

14 | 90190601502 2 HEXAGON FLANGE BOLT(M6%15L)

15 | 90070601501 1 C-R TRUSS HD. MACHINE SCREW

16 | BF6690000002 1 SIDE REFLECTOR

17_| 92050600005 1 DOMED CAP NUT

18 | AF62G0316500 1 FRONT LNNER GOVERAIR INLET RH

19 | AF6230530000 1 FRT INNER COVER COMP.

20 | AF6230106500 1 LUGGAGE GASEFR

21 90110401200 4 +Ep1ﬁgﬂg§ B RIRET(M4*12L) CR PAN HD TAPPING SC

22 | AF6260006500 1 BIT=(ER) LOWER GOVER FRONT

23 | 90130501400 2 +F 5 [BI5E 5 SR ET(M5*14L) CR ROUND HD TAPPING




F7 fil 515 i & Rl iR a6 T &S

STEF FLOOR, BCDY CUVER FROMT.
LH,RH FCCRSTEP FLCCR LOWER CCOVER




A5 NFI-F07 FO7. ] 2 V4R fmssn Z & I PE=(COVER FR. LOWER , STEP FLOOR, LH.RH. STEP FLOOR LOWER GOVER)

Part No. QTY PART NAME PART NAME SPECIFICATION
_IE B BRI BE FTHPXATE FHEXRE b5k
90130501400 3 +F 5 [Bl5E 5 SR ET(M5*14L) CR ROUND HD TAPPING
2 AF6250406500 1 BIEGRE) BODY COVER,FRONT
3 AF6240006500 1 B [€:) STEP FLOOR
4 AF6213016300 1 mﬁmgﬁ§<z>(x9'1wo7‘sva> COVERLH FR TURN SIGNAL B 7599/Special Edition
4 AF6213017100 1 A1 MIE 2= (Z)(&I4H) COVER,LH FR TURN SIGNAL
5 AF6263006800 1 ET#EE 0790 LOWER GOVER(L) BAE w74F
5 AF6263006E00 1 ETH#= G-y LOWER COVER(L) Special Edition
5 AF6263007R00 1 E'<§§(wl~9 LA4) LOWER COVER(L) BHEE 77599
6 92140600018 4 BE WASHER
7 90070601501 4 +"" & = 5 GC-R TRUSS HD. MACHINE SCREW
8 92370500003 17 VRS (M5 U TYPE SPRING NUT
9 90150501000 8 +FiEREEKIRE-EG GC-R RECESS PAN HD. TAPPING
10 | M2701010000 10 RSN ET PUSH RIVET
11 BF7060710000 4 = RUBBER PLUG
12| AF62A3016300 1 Bl A5 RS AR (H)(A4)997°39D) TURN SIGNAL FRONT ASSY,INNER COVER HE® 7°399/Special Edition
12 | AF62A3017100 1 Bl @mﬁ%ﬁ(iﬁxfrﬂm TURN SIGNAL FRONT ASSY,INNER GOVER
13| 90200602500 3 ] SCREW WITH WASHER
14 | AF6260206500 1 Bl F ) FRONT UNDER COVER
15 | AF62F3006800 1 E'?ﬁ (7'399) LOWER COVER(R) EFfE &4t
15 | AF62F3006E00 1 ETFig= -k LOWER COVER(R) Special Edition
16_| AF62F3007R00 1 ETRERIM ) LOWER COVER(R) B{EE 7399




FE waE o TEE GHEE MBI
BODY COVER.EE LUGGAGE




A5-NFI-F08 F08. BN = BB = BIiT=E

i

(BODY COVER.MIDDLE GOVER.)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| I H BHRE BE FTHPXATE FHEXRE b5k
1 AF6255026300 1 EEE%WU*}WWO) BODY COVERRH
1 AF6255026E00 1 EG-F BODY COVERRH Special Edition
1 AF6255027100 1 Ei%ﬁ(u'ﬂ ) BODY COVER,RH
2| AF6253026300 1 EEEEG)99739)) BODY COVER.LH
2 AF6253026E00 1 EEBEG-—FY) BODY COVER,LH Special Edition
2 AF6253027100 1 EEBE®I4N) BODY COVERLH
3 90110401200 2 1 =FiEfRTE B BORET(M4*12L) CR PAN HD TAPPING SC
4 92370500003 4 ugﬁgﬁﬁgzmsf U TYPE SPRING NUT
5 90130501401 4 ﬁ BB 5 IR C-R RECESS PAN HD. TAPPING
6 E1701040000 2 g] 2 ET) SPIRAL RIVET
7 AF6250206500 1 EETEE(E%) BODY COVERLOWER
8 90190803005 3 A IR HEXANGON FLANGE BOLT
9 BF7062500000 3 E(RTFEE) BOX-SPANNER
10 | 90190601502 1 %ﬂ Eﬁg M6 15L)(3E & #%) HEXAGON FLANGE BOLT(M6*15L)
11 AF6360016500 1 }‘.ﬂ.ﬁﬁ EBGEE) LICENSE PLATE,UPPER
12| 92140500014 1 S BRE(5.5D*1 2D*1T)-SPCCHEC PLAIN WASHER
13| 92020500000 1 7~ (M5%0.8P) HEXAGON NUT (M5%0.8P)
14 | AF6360126501 1 M@%Xn_um LIGENSE PLATE,DOWN
15 | BF669010000N 1 % HF E-mark,DOT, B 5 REFLECTOR DOT
16 | AF6760002H00 1 BEF@ L) REAR LUGGAGE BRACKET Bk K74t
16 AF6760006300 1 BEFRII739D REAR LUGGAGE BRACKET Special Edition
16_| AF6760007R00 1 @%%(w ML REAR LUGGAGE BRACKET BHEE 77599
17_| 92140800010 3 S SAE(8%1.6T) WASHER
18 | AF7010800000 1 FHE LUGGAGE BRACKET CUSHION
19 | 90130501401 2 +-'F%%‘g§§lﬁzﬁﬂ(m5*14u—ﬁe C-R RECESS PAN HD. TAPPING
20 | 90110401200 4 +=FiEfRtE B IRIRET(M4*12L) CR PAN HD TAPPING SC
21 AF62E3100000 1 FIXED PLATE
22 | AF62E3200000 1 FIXED PLATE
23 | AF62E5100000 1 FIXED PLATE
24 | AF62E5200000 1 [ 52 i FIXED PLATE
25 90150501000 1 + A58 B BOIRET TAPPING SC




SEAT.LUGGAGE.TOOL KIT.
LUGGAGE LOW COVER

FO48 EYE TAE BYHEES

18




A5-NFI-F09 F09 % EWfE TES B Wi E=(SEAT.FR LUGGAGE. BACK LUGGAGE)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| EHHE FHRE BE | FhHhXRE FHEXLE bikid

1 AF6710020006 1 £ S {8 B (AF—150 F)EE [, 800mm SEAT COMP 800mm

1 AF67A0020006 1 {8 R (AF 150 ) 5800 2014 SEAT COMP Special Edition

2 AF67A0500000 1 ®ET REAR BRACKET

3 G1701180000 1 ITES TOOL KIT

4 AF6810320000 1 ERE BATTERY BOX

5 90200601601 6 AR BOLT WITH WASHER

6 92370500003 2 U B IR 1E(M5) U TYPE SPRING NUT

7 AF6810400000 1 EREE BATTERY BOX PEDESTAL

8 92370500003 1 UEIE IR {E(M5) U TYPE SPRING NUT

9 AF6810200000 1 EREE BATTERY COVER

10 | 90130501400 1 + 5B 5E B AR ET(M5*14L) CR ROUND HD TAPPING

11_| AF6810020000 1 B @ﬁ%% LUGGAGE COMP

12| ES6810510000 1 BRE= RUBBER PLUG

13| ES581710000 1 PBETE DIAGNOSE ADAPTOR

14 | M2706010000 1 E i FIXED PLATE, DIAGNOSE JOIN

15 | 90110401000 2 +=F{ERRTE B IR ET(M4*10L) CR PAN HD TAPPING SCREW

16| AF5830400000 1 ERRES SWITCH

16| AF5830410000 1 i SWITCH

17_|_AF5590000000 1 E el POWER TRANSFER SWITCH

18 | BA6810200000 1 LR BOLT. SPECIAL

19 | BA6810100000 1 BT BRACKET

20 | BF67A0110000 4 m« 2.2) RUBBER

21 F37065400000 1 T ES#E TOOL KIT ASSY

22 | P1701170000 1 R rEEER GRIP ASSY. SCREWDRIVER

23| F37065600000 1 KEZEFAT*17) BOX-SPANNER,SPARK PLUG

24 | P1706570000 1 T SCREWDRIVER

25 | P25816300000 1 i U CONNECTING WIRE SOCKET

26 | AF5830200000 1 £ BATTERY(+)LINE

27 | 92040600000 2 AAM (M6*1.0P) HEXAGON FLANGE NUT (M6%1.0P)

28 | AF7010900000 1 ERER GUSHION-BATTERY

29 | 90190601502 2 AAM IFRMex15LEER) HEXAGON FLANGE BOLT(M6*15L)

30 | G1042030000 1 BRE RUBBER PLUG

31_|_AF6810500000 1 ENERR SEAT CUSHION




Fro T i mreEs G L B )
HAMDLE LAMP REAR LAMP

FR/RR FLASHER LIGHT
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A5-NFI-F10 F10. JE%2 & #E(HANDLE LA

PM . LICENSE PLATE)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| IHH FHRE BE BHPXATE BHEXEE pikise
1 AF6660000001 1 ®REBR TAIL LIGHT ASSY
2 90130501401 6 1 {E[E]5A 5 B ET(M5*14L)-8EG C-R RECESS PAN HD. TAPPING
3 AF6610010000 1 AR (E mark/DOT) HEAD LIGHT COMP
3 AF6610010001 1 FAIETEE AL PROJECTOR LIGHT COMP
4 AF66C0100001 1 A RS FR SIGNAL LAMP ASSY, LH
5 90130501401 6 —+ = {E WI5A B BOE £T(M5+14L)-%EG C—R RECESS PAN HD. TAPPING
6 AF66D0100001 1 HRIA MRS FR SIGNAL LAMP,ASSY RH
7 90110401200 6 + = #8258 B BUIR ET (M4*12L) CR PAN HD TAPPING SC
9 AF66F0100001 1 it ] TAIL LIGHT LENS TAIL LIGHT
10 | AF66D0200001 1 BE FR SIGNAL LAMP LENS, RH FR SIGNAL LAMP, RH
11 AF66G0200001 1 BE FR SIGNAL LAMP LENS, LH FR SIGNAL LAMP, LH
12 | AF66C0700000 6 B iR SCREW
13| 98151260551 1 gia HEAD LIGHT BULB 60/55W H4 HEAD LIGHT
13 | 98161255002 1 3] HEAD LIGHT BULB 12V 55W H1 PROJECTOR LIGHT
14 AF66A0100000 1 S electric wire comp HEAD LIGHT
14 | AF66A0100001 1 oL electric wire comp PROJECTOR LIGHT
15 | 98231205001 1 RIEEa POSITION LAMP HEAD LIGHT
16 | AF66A0200000 1 HERE COVER HEAD LIGHT
17_| _AF66C0900000 2 REKEB & SIGNAL LAMP LENS PACKING
18 AF66C1100000 6 BA7KEE SIGNAL LAMP LENS SCREW PACKING
19 | AF6610200001 1 BEEEFEHER HEAD LIGHT CONNECTINGN WIRE PROJECTOR LIGHT







A5-NFI-F11 F11. B2 Z8(FRAME )

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
REAE] FHRE BE FHEXLE pikise

1 AF48A0110005 1 CUSHION ASSY.L.

1 AF48A0120005 1 CUSHION ASSY.L.

2 90191004002 2 HEXAGON FLANGE BOLT

3 90190804002 2 HEXAGON FLANGE BOLT(

4 90200601601 4 B BOLT WITH WASHER

5 AF7060206000 1 BB EEHAERBED) TREADLE FIXED BRACKET ASSY

6 AF4860100000 2 Gl SPACER RING

6 AF4860110000 2 & SPACER RING

7 92061000005 1 (M10*1.25P)-5EG HEXAGON FLANGE NUT

8 AF4860020000 1 & ENGINE HANGER COMP.

9 90191020000 3 A $2(M10%1.25P*200L) HEXAGON FLANGE BOLT

10 | 90191006500 1 A %ﬁ(wmesu HEXAGON FLANGE BOLT(M10%65L)

11 90190601502 3 ol S = k) HEXAGON FLANGE BOLT(M6%15L)

12 | 90050501202 1 ; CR ROUND HD MACHINE SCREW (M5%
13 | AF6711210000 1 SEATLOCK LEVER ROPE

14 BF6713010000 1 SEATLOCK COMP.

15 BA4630100000 1 PEDAL LEVER (L)

16 | AF7010300000 1 CUSHION-SIDE STAND XE{ m REZHEZIELTE
16 AF7011200000 1 CUSHION-SIDE STAND XERA] 7mm BREZEZELTT
17 90020803201 1 HEXIGON HEAD BOLT

18 | AF4620006000 1 SIDE STAND ASSY

19 C2462120000 1 SPRING,SIDE STAND

20 | 92060800002 1 HEXAGON FLANGE NUT

21 AF4210056000 1 FRAME ASSY

22 | AF7060416000 1 I RADIATOR FIXED BRACKET ASSY

23 | 92040800000 1 R HEXAGON FLANGE NUT

24 | 90190805001 1 HEXAGON FLANGE BOLT (M8+50L)

25 BA4630200000 1 PEDAL LEVER (R)

26 | AF7060100000 1 |58 TOPPLE SWITCH FIXED PLATE

27 | AF4036110000 1 SEHEME R CLAMP, BRAKE HOSE

28 | AF5011000000 1 KEEREHES PIPE COMP.

29 92061000005 2 -'-E E%EE(W@H .25P)-%EG HEXAGON FLANGE NUT

30 M2486010000 2 %;L BOLT

31 C17013000000 2 BEHEE PLASTICS PLUG ASSY.

32 | 92370600002 2 SPRING NUT U-TYPE

33 | 90190501201 2 HEXAGON FLANGE BOLT (M5%12L)

34 | AF7061000000 1 FIXED PLATE, BODY COVER (L)

35 | AF70F1000000 1 FIXED PLATE, BODY COVER (R)

36 | AF7061200000 1 BURGLARPROOF PLATE,SEAT LOCK
37 90190601207 2 HEXAGON FLANGE BOLT(M6%*1.0P*12L)
38 | 90190604001 2 HEXAGON FLANGE BOLT (M6+40L)

39 | AF7010600000 2 LUGGAGE BRACKET CUSHION

40 | AF48A0210005 1 CUSHION ASSY.R.

40 | AF48A0220005 1 CUSHION ASSY.R.
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A5-NFI-F12 F12.

(TANK INNER COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 AF5213307D00 1 ( ) TANK ,INNER COVER

2 AF5213016D01 1 ( ) TANK COVER COMP.

2 AF5213026D01 1 ( ) TANK COVER COMP.

3 90050401600 2 (M4*16L) CR ROUND HD MACHINE SCREW(M4*1
4 BF5213210000 1 GAS CAP BASE

5 AF7060700000 1 Q) FIEXD PLATE ,GAS CAP(C)

6 90110401200 3 (M4*12L) CR PAN HD TAPPING SC

7 90050400800 2 CR ROUND HD MACHINE SCREW

8 AF7060600000 1 (B) FIEXD PLATE ,GAS CAP(B)

9 AF5213510000 1 THREE WAY ASSY

10 92221200001 1 HOSE CLAMP

11 AF7060500000 1 (A) FIEXD PLATE ,GAS CAP(A)

12 AF5260300000 1 (AX( ) GASOLINE HOSE

13 92201200000 2 HOSE CLAMP

14 BF5213400000 1 THREE WAY

15 AF5260400000 1 (B)( ) GASOLINE HOSE

16 AF5213110000 1 TANK COVER LEVER CABLE

17 90050501202 1 - G CR ROUND HD MACHINE SCREW (M5*
18 92221500000 1 HOSE CLAMP

19 M27011600000 1 ( )(2.5x100L) CABLE TIE
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A5-NFI-F13 F13. 35 ;HE(FUEL TANK)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
REAE] FTHRE BE FHPXEE BHEXEE pikise

1 ES706010000 2 CLP

2 AF5260100000 1 OIL PIPE

3 90180501600 10 HEXAGON FLANGE BOLT

4 AF5217000000 1 FUEL GUAGE COMP.

5 90200601601 4 BOLT WITH WASHER

6 AF5215010000 1 FUEL TANK

7 AF5218000000 1 Fuel pump module

8 AF52A0100000 1 O RING XIBOBRICEELET
9 BF7061010000 1 CLIP

10 | B87060900000 1 KRR clip

11 AF5260200000 1 EHEBOIEOEESHE) FUEL HOSE (B)
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A5-NFI-F14 F14. 143 (STANDS)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| I H BRI BE TP AE FHEXLE b5k

1 AF4610016000 1 1 A #H S (E.D) CENTER STAND ASSY

2 90191002803 2 A SFE4EM10%1.25p%28L(G+TH HEXAGON FLANGE BOLT

3 90191002802 2 RAM $2(M10%1.25P*28L)G HEXAGON FLANGE BOLT

4 90190802000 2 ANAM R (M8*20L) HEXAGON FLANGE BOLT(M8*20L)

5 M24610110000 2 EE SLIDE BUSH

6 C1701050000 1 EEiRE RUBBER DAMPING, CENTER STAND

7 AF4510106000 1 5IZETFTRZE (ED) ENGINE LOWER HANGER

8 E1461121000 1 SPRING

9 92141500008 4 2[E(24.7D%15D%0.8T) Plane Washer
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A5-NFI-F15 F15. X A2 #R(WIRE HARNESS )

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| I H BRI BE THPXAE FHEXRE b5k

1 AF5816010005 1 % fig R 48 AL (AF150) HARNESS.WIRE

1 AF5816020005 1 zzuaggﬁmﬁso) HARNESS.WIRE

2 90210501600 4 NAKEIRE HEXAGON FLANGE BOLT

3 M2589000000A 1 IT ECU AF5890000005

4 €25830030000 1 BATTERY

5 C15810030000 1 STARTER RELAY ASSY

6 AF5840010000 1 RECTIFIER COMP.REGULATE

7 90190601502 1 HEXAGON FLANGE BOLT(M6%*15L)

8 ES581200000 3 relay

9 AF5846100000 1 IGNITION COIL

10 | 90190602701 1 HEXAGON FLANGE BOLT (M6%27L)

11 AF5520030000 1 IGNITION SWITCH COMP.

12| 90040602003 1 CR PAN HD MACHINE SCREW

13 | AF5860000000 1 FLASHER RELAY ASSY XEVITT-D RN T ~ABEET T

14 | B5583600000 1 ] HORN.L

15 | 90070402000 1 - 5 NI OE 4 SR R 6T TAPPING SCREW

16_| 92140400003 1 SE 8k EE(4.2D*16D%1.6T) WASHER

17_| XC5891000000 1 EEI%&EE TOPPLE SWITCH

18| 98701215000 1 #(15A) FUSE

19 | 98701210000 1 #(10A) FUSE

21 98701205000 1 #£(5A) fuse

22 | 98701201000 1 #AA fuse

23 | AF5846200001 1 x EHE COIL CAP COMP.

24 | AF55B11100%* 1 KEY B BT —Fon-RAVET,

25 AF55B01000%k 1 magnet burglar—proof cover HABEEERE*TEF-TIN-DRAVET,

26 | AF5816100000 1 HEAD LIGHT CONNECTINGN WIRE
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A5-NFI-F17 F17. JK3E#8 B (RADIATOR ASSY)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
| EHHE FHRE BE FTHPXATE FHEXRE b5k

1 AF5010800000 1 KED)GEEEB-E/GA) WATER PIPE(D)

2_|_AF5010600000 1 KEBGEREEA-EAER) WATER PIPE(B)

3 AF5010700000 1 KECKRBEEEEB) WATER PIPE(C)

4 AF5010510000 1 KEAE/G-EEEA) WATER PIPE(AXE/G-WATER PIPE (A))

5 AF5011000000 1 KEZEZEEHE PIPE COMP.

6 AF5011300000 1 BKE OVERFLOW WATER PIPE

7 AF5011100000 1 WATER LEVEL GAUGE

8 AF50A0100000 1 RESERVE TANK

9 90190601502 7 HEXAGON FLANGE BOLT(M6%15L)

10 | AF6210316500 1 REAR COVER, RADIATOR

11 M2701010000 1 PUSH RIVET

12| AF5010200000 1 CAP GOMP. ,RADIATOR

13| _AF5010000000 1 RADIATOR ASSY

14 | 90200602500 4 E T SCREW WITH WASHER

15_| AF5010900000 1 KEEBERE-BIKTE WATER PIPE(E)

16 | AF5011210000 1 KR WATER TANK FOR FAN

17_|_A17060300001 1 RIEXE®RO21) HOSE CLIP

19 | 92221000001 2 R BX CLIP
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A5-NFI-F18 F18. BE#k(LABELS)

NO. Part No. Q’ PART NAME PART NAME SPECIFICATION
| 5H F5EE5 FhPXERE EHEXEE it

1 AF6010100000 ZEH BTIGRA TIGRA PLATE L

2 AF6010200000 HFEHTIGRA TIGRA PLATE R

3 AF6010300000 PGO $# % PGO STICKER

4 AF6030500005 M5 TR B G R 1000km 3 “"NOTICE” ADHSIVE AND OIL TYPE LABEL

6 AF6010900000 150 (&) 150 PLATE L

1 AF6011000000 150 ) 150 PLATE R

9 M26018400000 EURO-358 7l B #ft EURO II STICKER

10 P66015010000

MADE IN TAIWANREZE

MADE IN TAIWAN STICKER

11 B86030600000 SRS imAL LABEL

12 | AF6030610001 E3XD) fuse label

13| J36010600000 PGORLFE(ER) PGO,LABEL —

14 | AF6011400002 ETE=RER®) LOWER COVER LABEL(LH) BHAEE f4F
15_| AF6011500002 ATHELERER) LOWER COVER LABEL(RH) Bk w74F
16 | AF6011100000 3 Emﬁﬁﬁﬁ(ﬁwo#@ WINDSHIELD LABEL, LH

17 AF6011200000 HiERIRELH WINDSHIELD LABEL, RH

18 | AF6011300000 TIGRA TIGRA WINDSHIELD LABEL

19 AF6011400004

LOWER COVER LABEL(LH)

E k& 7 599/Special Edition

20 AF6011500004

LOWER COVER LABEL(RH)

B (k8 7°39%/Special Edition

21 AF6013500000

WINDSHIELD LABEL, RH

Special Edition

22 AF6013400001

_._._._._._._._._._._._._._._._._._._._.|§'!a'-j

a
FTERIRE
R R ETED

WINDSHIELD LABEL, LH

Special Edition






